Mechanical control & Drive components
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WM-8M Mechanical Wood Chipper
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Diagram 2
Diagram 2 Part Description Size / Detail Qty
1 Cover 1
2 Gear reducer 1
3 Mount plate, gear reducer 1
4 Lever, clutch 1
5 Clutch drive 1
6 Key, gear output reducer shaft 3/16" x 1" 1
7 Set screw M5 x 10mm 1
| 8 Clutch output section 1
| (9) Key, driveshaft 15/64 x 3/4" 2
| 10 Cap screw, clutch engaging M8 x 20mm 2
11 Flat washer M8 2
| 12 Lock nut M8 2
13 Pin, Lever pivot 1
14 Flat washer 1
15 Cotter pin 1
16 Spring, clutch 1
17 Cotter pin 1/16" 1
18 Pin, clevis 1/16" 1
19 Clevis, cable 1
(20) nut, jam nut M6 2
21 Cable, drive control il
22 Ball joint, cable control mounts to safety bar ( see Dia. 1) 1
23 Bolt, cable pulley mount M12 x 65mm mounts to housing bracket 1
(24) Flat washer M12 2
25 Lock washer M12 1
| 26 Nut M12 1
27 Pulley, cable control il
(28) Set screw M8 x 10mm 6
29 Drive shaft, driving section 1 |
30 Drive shaft, driven section 1 |
| (31) Hose clamp, boot cover 4
l (32) Boot cover 2
33 flat washer M6 1
34 wing nut, cover mount M6 1
(35) Flat washer M6 4
(36) Lock nut M6 2
(37) Bolt, cover index locators M6 x 25mm 2 |
(38) Bolt, stop plate M8 x 20mm 2 |
(39) Lock nut Y 2 |
(40) Flat washer M8 2
41 Stop plate 1
42 Key, input shaft / pulley 5/32" x5/8" 1
43 Flat washer 1
44 Cap screw, pulley mount M5 x 15mm 1
45 Pulley, drive 1 t
(46) Bolt, gear reducer plate mpount M10 x30mm 4 ||
(47) Flat washers M10 4 it
(48) spacer bushings M10 4
(49) Lock nuts M10 4
(50) Flat washer M8 4
(51) Bolt, gear reducer mount M8 x 25mm 4
52 Belt AX-32
& &
vii WoodMaxx :::



(21)

2
X



WM-8M Mechanical Wood Chipper
Base Detail 6

Diagram # Part Description Size / Detail Qty

1 Frame weldment 1

(2) Adjustable leg 4

3 3 point hitch bracket, lower 2

4 Pin, 3 point hitch attachment ( lower ) 2

5 Bushing , 3 point hitch bracket ( lower ) 2

6 Cotter pin 3mm 2

7 Lock pin, adjustment hitch bracket 2

8 Cotter pin 3mm 2

(9) Bolt, adjustable leg M12 x 60mm 4

10 Flat washer M12 8

11 Lock nut M12 4

WM-8M Mechanical Wood Chipper
Chute Rotator Diagram 7
Diagram # Part Description Size / Detail Qty

1 Curved riser weldment 1

2 Bonnet - |

3 Spacer ring 1

4 Chute adaptor weldment 1

5 Lower assembly ring 1

6 Bonnet adjustment arm 1

s Index pin housing 1

8 Index spring pin 3

) Index pin 1

10 Handle with eyebolt 1
(11) Bolt, index pin housing M5 x 25mm 2
(12) Lock nut M5 8
(13) Bolt, rotator assembly M5 x 20mm 6
14 Bolt, bonnet mount / pivot M8 x 140mm :
(15) Flat washer M8 2
16 Lock nut M8 1
(17) Flat washer M10 1
(18) Nut, spacer, ajustment arm M10 2
(19) Flat washer 4
20 Wing nut 1
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